
PARTS ORDERING INFORMATION When ordering parts, the following information is necessary for Victaulic to process the order 
promptly:

	 1.	 Tool Model Number – CG1100

	 2.	 Tool Serial Number – The Serial Number can be found on the side of the tool.

	 3.	 Quantity*, Item Number, Part Number, Description

	 4.	 Where to send the part(s) – Company Name and Address

	 5.	 To whose attention to send the part(s)

	 6.	 Purchase Order Number

Parts may be ordered from your nearest Victaulic Sales Office.

* Quantity given in Qty. column indicates total number of pieces required per tool

RP-CG1100

RP-CG1100REPAIR PARTS

REV_A

CG1100 Cut Grooving Tool



Item # Part # Qty. Description

01 NELC000052 1 Battery, DeWalt, Rechargeable (Two Pack)
02 NELC000053 1 Cordless Router
05 R005826MAC 1 Cross Bar, Machining
06 NN12030000 1 Type “A” Wing Nut
07 R013110MCH 2 Arm Locking Knob
08 NS05060004 2 3/8 x 1 1/4 Hex Socket Head Shoulder Screw
09 NS05050006 2 5/16 x 3/4 Hex Socket Head Shoulder Screw
10 R101110MCH 1 Backing Plate, Machining
11 R012826MAC 2 Handle
12 NN01060000 2 3/8-16 Hex Nut
13 NB05037001 1 Thrust Washer
14 R510684LBL 1 CG1100 Serial Number Tag
23 NS14010010 2 10-32 x 5/8 Hex Socket Head Cap Screw
24 R113110PNT 1 Motor Fixture Stop
25 R104110MCH 1 Adjustment Screw
26 R018110MCH 1 Motor Carriage, Machining
27 R511059LBL 2 CG1100 “A” Dimension Label
28 R510683LBL 1 CG1100 Branding Tag
29 NMSC000025 1 Die Spring
32 R110110001 2 Cutter, 2–4 inch
33 R110110002 2 Cutter, 6–12 inch
34 R023110MCH 1 Alignment Block, 2–4 inch 
35 R024110MCH 1 Alignment Block, 6–12 inch
** NELC000051 1 Battery Charger

11

11

6-12 INCH CONFIGURATION

2-4 INCH CONFIGURATION

01

02

03

04

06

05
07

08

09

07

08

09

10

12
13

14

15

16

17
18

19

20 21 22 23

24

25
26

27

28

29

30

31

32 33

34

35

36

04

37

38
38

32

33

CG1100 BODY COMPONENT ASSEMBLIES

Item # Part # Qty. Description

R200110ASY 1 Depth Stop Assembly
18 * 4 8-32 x 3/8  Hex Socket Low Head Cap Screw
19 * 1 Center Stop
20 * 1 Adjustment Screw
21 * 1 8-32 x 3/16 Hex Socket Set Screw
22 * 1 Depth Stop

R300110ASY 1 Motor Fixture Assembly
03 * 2 Motor Pin
04 * 2 8-32 x 1/4 Hex Socket Set Screw
30 * 1 Thumb Screw
31 * 1 Motor Fixture

R400110ASY 1 Carriage Adjustment Assembly
15 * 1 1/8 x 1 1/8 Slotted Spring Pin
16 * 1 Carriage Knob
17 * 1 Carriage Rod

* Included in assembly. Not available for individual sale. 
** Not shown

Item # Part # Qty. Description

36 R116110ASY 1 2–4 inch “A” Right Arm Assembly
37 R117110ASY 1 2–4 inch “B” Left Arm Assembly
38 R118110ASY 2 6–12 inch Arm Assembly

RP-CG1100_2 REV_A

RP-CG1100 / CG1100 Cut Grooving Tool / Repair Parts



36A

39

41

36B

36C

37A

37B

37C

39

41

2–4 INCH “A” RIGHT ARM ASSEMBLY
Item # Part # Qty. Description

36 R116110ASY 1 2–4 inch “A” Right Arm Assembly
36A R600110KIT 1 Toggle Handle Assembly

* 1 Toggle Handle
* 1 Pin

36B R500110KIT 1 Attachment Rod Assembly
* 1 Attachment Rod
* 1 Pin

36C R700110ASY 1 Roller Assembly (2 to 4-inch Arm)
* 2 Support Roller
* 2 Roll Axle
* 4 Bearing
* 2 Pin

39 R511031LBL 1 CG1100 2–4 inch Cutter Bit Profile Label
41 R510563LBL 1 Aluminum Warning Pictorial Tag (Vertical Layout)

* Included in assembly. Not available for individual sale. 

2–4 INCH “B” LEFT ARM ASSEMBLY
Item # Part # Qty. Description

37 R117110ASY 1 2–4 inch “B” Left Arm Assembly
37A R600110KIT 1 Toggle Handle Assembly

* 1 Toggle Handle
* 1 Pin

37B R500110KIT 1 Attachment Rod Assembly
* 1 Attachment Rod
* 1 Pin

37C R700110ASY 1 Roller Assembly (2 to 4-inch Arm)
* 2 Support Roller
* 2 Roll Axle
* 4 Bearing
* 2 Pin

39 R511031LBL 1 CG1100 2–4 inch Cutter Bit Profile Label
41 R510563LBL 1 Aluminum Warning Pictorial Tag (Vertical Layout)

* Included in assembly. Not available for individual sale. 

38A

38B

38C

41

40

6–12 INCH ARM ASSEMBLY
Item # Part # Qty. Description

38 R118110ASY 2 6–12 inch Arm Assembly
38A R600110KIT 1 Toggle Handle Assembly

* 1 Toggle Handle
* 1 Pin

38B R500110KIT 1 Attachment Rod Assembly
* 1 Attachment Rod
* 1 Pin

38C R800110ASY 1 Roller Assembly (6 to 12-inch Arm)
* 2 Support Roller
* 2 Roll Axle
* 4 Bearing
* 2 Pin

40 R511032LBL 1 CG1100 6–12 inch Cutter Bit Profile Label
41 R510563LBL 1 Aluminum Warning Pictorial Tag (Vertical Layout)

* Included in assembly. Not available for individual sale. 

CG1100 ARM ASSEMBLIES

RP-CG1100_3REV_A

RP-CG1100 / CG1100 Cut Grooving Tool / Repair Parts



R510684LBL

R510683LBL

IMAGES OF THE LABELS ON THIS PAGE ARE NOT TO SCALE.

10684  Rev. B  R510684LBL

Victaulic Company World Headquarters
4901 Kesslersville Road • Easton, PA 18040 • victaulic.com

DATE MFD.SERIAL NO.MODEL

Manufactured in Canada

6"-12" 2"-4"11059  Rev. A       R511059LBL

CG1100

11017  Rev. A R511017LBL

2-4” Cutter Bit This is a customized bit, 
designed for a proprietary 

groove system.
For replacement, call

1-800-PICK-VIC

R511017LBL

CG1100

11018  Rev. A R511018LBL

6-12” Cutter Bit This is a customized bit, 
designed for a proprietary 

groove system.
For replacement, call

1-800-PICK-VIC

R511018LBL

R511031LBL

                    2"-4" Pipe

      3/16" CUSTOM BIT FROM VICTAULIC®

11031  Rev. A    R511031LBL
R511032LBL

                    6"-12" Pipe

      1/4" CUSTOM BIT FROM VICTAULIC®

11032  Rev. A    R511032LBL

R511059LBL

R510563LBL

10
56

3  
Re

v. 
B  

    
 R5

10
56

3L
BL

RP-CG1100REPAIR PARTS

CG1100 Cut Grooving Tool

For complete contact information, visit victaulic.com
RP-CG11000     14879 REV A      UPDATED 05/2020       RPL0CG1100
VICTAULIC IS A REGISTERED TRADEMARK OF VICTAULIC COMPANY AND/OR ITS AFFILIATED ENTITIES IN THE 
UNITED STATES AND/OR OTHER COUNTRIES.        © 2020 VICTAULIC COMPANY.        ALL RIGHTS RESERVED.


